

Independent Textile Testing Service, Inc.

P.O. Box 1948
Dalton, Georgia 30722-1948 • Phone 706-278-3013 • Fax 706-272-7057 • E-mail: info@ittslab.com

1503 Murray Ave.

TEST REPORT

Customer: Masland Carpets, Inc.

February 26, 2008

Subject: Specimens of the submitted sample were prepared and tested in accordance with ASTM E 648-03 and/or Federal Test Method 372. NFPA 253

FLOORING RADIANT PANEL TEST

Sample Description

Style: 7834 Sideline
Color: 38405 Dijon
Roll #: R71968840

GSA SIN Number: 31-301: Broadloom Carpet

Test Assembly

Mounted on 6mm FRC Board
(Using Premium Multi Purpose Adhesive)

<u>Test Results</u>	<u>Specimen No. 1</u>	<u>Specimen No. 2</u>	<u>Specimen No. 3</u>
Critical Radiant Flux	1.00 Watts/cm ²	0.78 watts/cm ²	0.87 watts/cm ²
Total Burn Length	15.0 cm	25.0 cm	21.0 cm
Flame Front Out	16.0 Minutes	20.0 minutes	17.0 minutes

Average Critical Radiant Flux **0.88 watts/cm²**

Estimated Standard Deviation **0.11 watts/cm²**

13.0% coefficient of variation



L. Kent Suddeth
Executive Vice President

Our letters and reports are for the exclusive use of the customer to whom they are addressed, and their communication to any others or the use of the name of Independent Textile Testing Service, Inc., must receive our prior written approval. Our letters and reports apply only to the sample tested and are not necessarily indicative of the qualities of apparently identical or similar products. The reports and letters and the name of the Independent Textile Testing Service, Inc., are not to be used under any circumstances in advertising to the general public.